TESTING REPORT

02954/22/LHU/1/V/2024

Analyze Number 2024P02954 Analyze Number

Commodity

Carbonized Rice Husk Commodity

Brand

Brand

Executed for

: PT. AJI BAKUH ANUGRAH

Executed for

Address Jl. Sindujoyo 64 Gresik

Address

Type of Business

Type of Business

Tested Date Tested Date

23 Mei 2024

Testing Method Testing Method

Attached

Sampling Method Sampling Method

Test Result

Attached Test Result

Detail of Sample

600 grams of charcoal in plastic Detail of Sample

> Published Date, 23 Mei 2024 Plt. Head of Standardization and Certification Section

Digitally signed by Indra Wahyu Diantoro

Sugiono Rahario, ST., MT. NIP. 197810262007041004

(Page 1 of 2)

The test results report only applies to the example above
The report on the results of this test may not be duplicated except in it's entirety
This test results report uses an electronic signature in accordance with applicable laws and regulations
Doc. Code: FM - 7.09.02 1/0

TESTING REPORT

02954/22/LHU/1/V/2024

Analize No. : 2024P02954 Sample Type : Rice Husk Carchoal

Code / Brand

Hasil Uji:

No	Parameter	Unit	Test Results	Method
1	Moisture content	%	1.82	Gravimetri
2	SiO ₂	%	43.3	Gravimetri
3	Fixed carbon	%	54.2	Gravimetri

Note:

1. Parameter tested according to request

Surabaya, 23 Mei 2024

Chemical and Environmental Laboratories

> Digitally signed by Ardhaningtyas Riza Utami

Ardiansyah Budiyono. ST. MT NIP. 197801232004022003